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Morphine Equivalent Healthy adult <70 yrs
Adult w/ chronic illness 
or >70 yrs

Opioid naïve 5mg tid 2.5 mg bid

60 mg - 100 mg 5 mg tid 5 mg bid

>100mg 5 mg qid 5 mg bid

Starting Methadone Dose

*Webster, 2005

Dosing Threshold for Selected Opioids*

Opioid
Approximate Equianalgesic  
Dose (oral & transdermal)*

Morphine (reference) 30mg

Codeine 200mg

Fentanyl transdermal 12.5mcg/hr

Hydrocodone 30mg

Hydromorphone 7.5mg

Oxycodone 20mg

Oxymorphone 10mg

MED for Selected Opioids

*Adapted from Washington 2007 Guidelines

*the Utah guidelines do not specifically recommend a pain consult

Opioid

Recommended 
dose threshold for 
pain consult (not 
Equianalgesic)

Recommended 
starting dose  
for opioid-naïve 
patients Considerations

Codeine 800mg per 24 hours 30mg q 4-6 hours See individual product labeling for  
maximum dosing of combination  
products. Avoid concurrent use of any  
OTC products containing same ingredient.  
See acetaminophen warning, below.

Fentanyl  
Transdermal

50mcg/hour (q 72 
hr)

Use only in opioid-tolerant patients who 
have been taking ≥ 60mg MED daily for  
a week or longer

Hydrocodone 30mg per 24 hours 5-10mg q 4-6 hours See individual product labeling for  
maximum dosing of combination  
products. Avoid concurrent use of any  
OTC products containing same ingredient.  
See acetaminophen warning, below.

Hydromorphone 30mg per 24 hours 2mg q 4-6 hours

Produced by Utah Department of Health, 2009 adapted from Washington State Agency Medical Director’s Group, 2007 and Webster, 2005
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Opioid

Recommended 
dose threshold for 
pain consult (not 
Equianalgesic)

Recommended 
starting dose  
for opioid-naïve 
patients Considerations

Methadone** See table above Methadone is difficult to titrate due to  
its half-life variability. It may take a 
long time to reach a stable level in the 
body. Methadone dose should not be 
increased more frequently than every 7 
days. Do not use as PRN or combine 
with other long-acting (LA) opioids.

Morphine 120mg per 24 hours Immediate- release: 
10mg q 4 hours

Sustained-release: 
15mg q 12 hours

Adjust dose for renal impairment.

Oxycodone 80mg per 24 hours Immediate-release: 
5 mg q 4-6 hours

Sustained-release: 
10mg q 12 hours

See individual product labeling for  
maximum dosing of combination  
products. Avoid concurrent use of any  
OTC products containing same ingredient.  
See acetaminophen warning, below.

Oxymorphone 40mg per 24 hours Immediate-release: 
5-10mg q 4-6 hours

Use with extreme caution due to  
potential fatal interaction with alcohol  
or medications containing alcohol

Acetaminophen warning with combination products 

Hepatotoxicity can result from prolonged use or doses in excess of recommended maximum total daily dose of 
acetaminophen including over-the-counter products. 

• Short-term use (<10 days) – 4000 mg/day 

• Long-term use – 2500mg/day 

Key considerations in dosing long acting opioids 

•  Monitoring for adequate analgesia and use of “rescue” medications (at least until the long-acting opioid  
dose is stabilized). All new dosage calculations should include consideration for concurrent utilization of 
short-acting opioids. 

•  If the patient is more debilitated, frail and/or has significant metabolic impairments (e.g. renal or hepatic  
dysfunction), consider starting at the lower end of the conversion dose range. 

• Always monitor for adverse effects (nausea, constipation, over-sedation, itching, etc.)

Equianalgesic dose table for converting opioid doses

All conversions between opioids are estimates generally based on “equianalgesic dosing” or ED.  
Patient variability in response to these EDs can be large, due primarily to genetic factors and incomplete  
cross-tolerance. It is recommended that, after calculating the appropriate conversion dose, it be reduced  
by 25–50% to assure patient safety.

*the Utah guidelines do not specifically recommend a pain consult

Produced by Utah Department of Health, 2009 adapted from Washington State Agency Medical Director’s Group, 2007 and Webster, 2005


	final.04.09opioidGuidlines.pdf
	Table of Contents
	Acknowledgements
	Diclosure of Funding
	Background and Introduction
	Summary of Recommendations
	Opiod Treatment for Acute Pain
	Opiod Treatment for Chronic Pain

	Methods
	Pupose and Target Audience
	Guideline Evidence Review
	Grading of the Evidence and Recommendations
	Panel Composition
	Recommendation Development Process
	Tool Development Process

	Recommendations
	Opiod Treatment for Acute Pain
	Opiod Treatment for Chronic Pain

	Glossary
	Tools
	Tools to Use in Evaluating and Monitoring
	Pain Management Evaluation Tool
	Patient Pain and Medication Tracking Chart
	Sheehan Disability Scale
	Brief Pain Inventory Form
	Sample Treatment Plan for Prescribing Opioids
	SF-12

	Tools to Screen for Risk of Complications
	COMM
	SOAPP-R
	Opioid Risk Tool
	Urine Drug Testing Devices
	Signs of Substance Misuse
	Checklist for Adverse Effects, Function, and Opiod Dependence

	Informational Tools
	Federal Guidelines on Proper Disposal of Prescriptions
	Non-Opioid Pain Management Tool
	Absolute Contraindications to Opioid Prescribing
	Strategies for Tapering & Weaning
	Information for Patients—Opioid Analgesics for Non-Cancer Pain
	The Role of Methadone in the Management of Chronic Non-Malignant Pain
	Dosing Guidelines

	Utah-Specific Tools
	Directory of Resources
	Utah’s Tamper Resistant Requirements


	Bibliography
	Appendix




